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1. FEfiid (SAMPLE DESCRIPTION) :
Tl I L e, i
g g R | DERSER I
Lithium Iron Phosphate . , GBS-LFP20Ah-A
Name of sample Specifications
Battery
Z O£ B AL WL ENESRERFEARAF
Client Zhejiang GBS Energy Co., Ltd.
Z 6 % AL b diE | LA RBGETTIEH KRR 6 5
Add. Of Client No.6 Beihuan East Road, Yuyao, Zhejiang, China
g T T | WA DUE G EREERAT IR A F
Manufacturer Zhejiang GBS Energy Co., Ltd.
&) i m _ Gl = N IV | A=
Trademark e PD/ Lot No.
BB % B W A B/ AN B
, B 40 4> _ 20Ah/GBS-LFP20A
Quantity of . Rated Capacity/ Cell
40pieces of cells h-A
sample Model
E‘ Al = »
- B K SR 78 L HL R
fr R H Ik
3.2V Maximum  Continuous | 20A
Nominal Voltage
Charge Current
. ROR OB OH B
& B OH i , _
10A Maximum Discharge | 20A
Charge Current
Current
78 OHL B IR H A
& OB IR s OB Ik
End of Charge | 1A 3.65V
Limited Charge Voltage
Current
Z ko Ik B B oE R R
2.8V 20Ah
Cut-off Voltage Cell Rated Capacity
B B R | A
, L N NS ()
Energy capacity of | 64Wh 0.7kg
Single Cell net weight
cell
o Wk ki RS A 1L I~ S | i o
Plan No. xQGalpiees Test Type Comimission test
R
Means of Lﬁé,
Sampling Seneiny
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2. WiXITH (TESTITEM)
1. EERFH, (Altitude simulation) 5. 4Mii5E % (External short circuit)
2. RIS (Thermal test) 6. ¥ (crush)
3. IRBNIALE (Vibration) 7. 5B (Forced discharge)
4. ik (Shock)
3. ARSI AT A ) i A i R
Major instruments of measurement used in the test:
i F B0 &
2= IR E| Instruments of measurement used in the test
LU 2 B BeE A R E
Name of equipment Model Due date
IR AR 17020 2021.08.04
Battery module test system
5= v 25 Tl )
o FEE AL B IR T R BE-8203-1800 2022.01.07
: Vacuum Oven
1 Altitude
simulation T ACS-30 2021.07.26
Electronic balance
SRy FLUKE-289¢ 2021.11.19
Digital multimeter
Sl £ 4H il y
BIRENIA RS 17020 2021.08.04
Battery module test system
PR IR AR A e A
) _ Fast test box for damp and heat BTKS5-2275C 2021.06.08
) Tl AR change
Thermal test
E@,?r%fﬁ ACS-30 2021.07.26
Electronic balance
BrERRE FLUKE-289¢ 2021.11.19
Digital multimeter
3 S y
BN R 17020 2021.08.04
Battery module test system
7 = b L
V'bl%?ml—(l\? E;] FD-EV-300 2021.06.02
. ?}E@U:ﬁtgﬁ 1oration Macnine
Vibration s
= B ACS-30 2021.07.26
Electronic balance
- SRliks FLUKE-289c 2021.11.19
Digital multimeter
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fiE Ry &
== MR E Instruments of measurement used in the test
Waw | Eeden s W R S A 2 B 4
Name of equipment Model Due date
Tt AL 4L st
IR N R AR 17020 2021.08.04
Battery module test system
Y PN
i 5 BS-18500 2022.01.07
ik is Impact tester
4 Shock
EE'%W ACS-30 2021.07.26
Electronic balance
BrETAR FLUKE-289¢ 2021.11.19
Digital multimeter
3 SH A
BRI R 5 17020 2021.08.04
Battery module test system
B R B T
3 External short %Eﬁﬁt%m FD-WD-1500A-3 2021.05.27
o Short-circuit tester
circuit
%Iﬁ?k%’b{ LR8431-30 2021.05.27
Data acquisition instrument
b R 2 R F 4
LA A 5 2 17020 2021.08.04
Battery module test system
HE N
6 Fr SRS L
£ .05.26
Crush Extrusion needle machine RE-GR 2ol
ﬁfﬁm%{x LR8431-30 2021.05.27
Data acquisition instrument
AR P B 2
LI I A 5 17020 2021.05.26
i Battery module test system
7 Forced s LR8431-30 2021.05.27
Aichaiih Data acquisition instrument
BN LRk IT8702/IT87221T872 2021.12.01
Adjustable electronic load 3/1T8733 o
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4. M1 H 43 WiF € (Item verdict)
M7 5 TR Z5ik
ITEM SAMPLE NUMBER CONCLUSION
T.1 & EEL (Altitude simulation) it (PASS)
T.2 iR EiA36 (Thermal test) Wil (PASS)
T.3 #RzhiRLE (Vibration) Gl-Lo ik (PASS)
T4 i3 (Shock) SRR @it (PASS)
T.5 #MEE%E % (External short circuit) il (PASS)
T.6 #t /% (crush) e L (PASS)
C16-C20
T.7 ILEE 7 #H (Overcharge) —tr—t N
T.8 5 il i f.(Forced discharge) i Wik (PASS)
C31-C40

Uil (Notes):

T.1-T.5: C1~C5 J955— ™70 s JA S 58 2= 7 IR S B BBt C6-C10 29 25 S Fel i T Jm
584 78 LIRS A LR ;

T.1-T.5: C1~CS5 are five batteries at first cycle, in fully charged states; C6-C10 are five
batteries after 25 cycles ending in fully charged states;

T.6: Cl1~C15 AH—ARIBHAAM 50%% i e A EREREE; C16~C20 925 78
TECHL ) ] 50% 150 THATUE A IR AR HY HL s

T.6: C11~C15 are five cells at first cycle at 50% of the design rated capacity, C16~C20 are five
cells after 25 cycles ending at 50% of the design rated capacity;

T.8: C21~C30 R —AN7e i B HH 58 2 IR B fEcy; C31-C40 8 25 MR G
SEETH RS H G .

T.8: C21~C30 are ten cells at first cycle in fully discharged states; C31-C40 are ten cells after
25 cycles ending in fully discharged states.
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5. MR 7= (TEST METHOD )

/NI e i G L b 2 06 A I AT RS T 1 B TS5 338 T.6 F0 T.8 Mifd F oK A 4MALE
AR EC A . 5 T.7 AT DME A RS E IR EE T.1 & TS5 5 A I AR AR50 e th 4 gt
17, DUE IR AE B e s O F E 4

JREARRAKIE T2t 5

JR AR 25 (%)=(M1-M2)/M1*100

A M1 ZSEEHT R, M2 Z2RARFERE. WRERKAEL FRAZIEE, B
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted
using undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled
batteries.

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1*100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does
not exceed the values in Table below, it shall be considered as “no mass loss™.

FEL 7 B FE T 4H 5T B M Jii 10 R PR AE
Mass M of cell or battery Mass loss limit
M<I #(g) 0.5%
1 72(2)<M<75 Ti(g) 0.2%
M>75 Fi(g) 0.1%

T.1 e BEARAY

56 FEth AT AR 2 N 7E R J1 & T BT 11.6kpa FIFRESIRE A (20C+5°C) FHERE
/b 6h.

BRI BB A TR, LHES. Tf4E. BHE. Tigk, FES Ll s
s RV 5 I B R AN T HEAT X — LRI RIEN 90%. A REEFER
ANiE T 58 4 I RCIRAS AR B8 eyt AT e 4

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6kpa or less for at least six hours at
ambient temperature(20°C£5C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged states.
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T.2 &L

R I6 L A FE M 2E R S AR RIS IR S T 7242 C & FAEIRE D 6h, HiE B RER
FEFEET-4042°C % FARIRE D 6he BI R IR B85 2 (8] 1 oK (8] [B]ff 9 30min. 2
FEEHT 10 R, HENEG IR BEBMEBHENREIRE (205°C) T 24h. XT
KA e AN e, B T AR R DR IR A e (8] 2220 R R 12h.

TR A A B IR . LHFR. A BRRATE A, FHE 5%
B B it 40 76 1R ER JE B9 TT G L E AN /N T HAEHEAT X — B8 AT F R 19 90% .« A R HL R A E K
ANE T 58 2 R AS B E FR it R FR 4 .

T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature to
72°C+2°C, followed by storage for at least six hours at a test temperature equal to -40'C+2C.
The maximum time interval between test temperature extremes is 30 minutes. This procedure is
to be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature(20°C+5°C).For large cells and batteries the duration
of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged states.

T.3 I35

He i T E I 2 S [ TR BIHLFE &, EAEE B ARTE, JFReHER AT SE & IR3N .
PRENN B IESZ T, SHEdaMEAE 7Hz f1 200Hz 2 8], FEIF] 7Hz, EEA 15min.
X —IRENITFE TN = AN A0 B3 B A B it e 3 5 A A0 — 5 [ B R AT 121K, FL A3 /AT
H— A Rsh RS EE .

YEX BRI, SHRAEAL 12Ke FEMAIEE (RN EAbH ),
Xt 12Kg BRI Rt 4L A AT AN ] o

SRR ATNE A . M THz FFEG, {REF lgn MRKINEE, BERENFREF 18Hz.
PRIBMRAFETE 0.8mmCE fmAE 1.6mm), FEHE AT B 2 i K INE S B 8gn(Fi# £ 50Hz),
{545 8gn i KNI B H 24248 n F) 200Hz.

SRR A : M 7THz TFEh, fREF 1gn MISCKINEE, HBMEAT) 18Hz, HRIETR
FRAE 0.8mm (RS 1.6mm), FFHEINARER B B R A INIEEE R 2gn (FFEL 25Hz), Ik
FF 2gn HOKINIE E B 24023 I E) 200Hz.

ER A EMA TR, THS. L. BHEMTE A, S5 aiteE
M 2E B FF B F FE A N TAEREAT X — RS AT R B 90%. A <A EMERAER T 582K
FER A A 36 FR Y T R

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without
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distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall
be a sinusoidal waveform with a logarithmic sweep 12 times for a total of 3 hours for each of
three mutually perpendicular mounting positions of the cell. One of the directions of vibration
must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not
more than 12 kg (cells and small batteries), and for batteries with a gross of more than 12 kg
(large batteries).

For cells and small batteries: form 7 Hz a peak acceleration of 1 gn is maintained until 18
Hz is reached. The amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurs (approximately 50 Hz).A peak
acceleration of 8 gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: form 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration of 2 gn occurs (approximately 25 Hz). A peak
acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire during the test and after the test and if the open circuit voltage of each
test cell or battery directly after testing in its third perpendicular mounting position is not less
than 90% of its voltage immediate prior to this procedure. The requirement relation to voltage is
not applicable to test cell and batteries at fully discharged states.

T.4 e

TS L R R 2E P IR A S 4 R [ AR R R E b, ST SRR R I A B T
R . A F R FR b 4 04 57 B K I BT 150gn AR A 18] 6ms F = IR 5Z M T
T FE b B FRL 20 AR = N AR L3 LYY R v B FR vt 2 22 3 O A6 1Y IE U7 I 2 = IR, 5
ERRA SRR, BIEEZ 18 Ribif.

A 22 57 2 TE 8% v i B AN B B e T v O B . Y et AT K Y F i
kR R 18] 11ms B2 IER B pp oy, /NS e ik P3R40 (8] 6ms [12F IR SRS Pt o

FRAE R A9 A BRI E A E 1) /MEEINE E

G Bz /NEAE N B kAR 23 I 1]

150gn ok #& hniE E (gn)

|- () o

A

s /IME

50gn BN HE NEE (gn)

A Hth = (30000) 11 ms

5
7 B

M
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A B HAE = M EEENZET MM EFAEZ =, EERR
HTREZ=kit, SHLE% 18 k.

R A B TBIR . EHER. A, CHRMIGE A, F0u5 Rl
M2 7E I8 5 B T B8 B B AN T HAE AT IX —RIG AT E A 90%. K H R B E R A
FAF 58 4 HE R A A 56 et F Bt 26

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each test battery. Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak
acceleration of 50 gn and pulse duration of 11 milliseconds.

Each cell or battery shall be subjected to a half-sine shock of peak acceleration depending
on the mass of battery. The pulse of duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries The formulas below are provided to calculate the appropriate
minimum peak accelerations.

Battenry | Minimum peak ac celeration [ Pulse duration

150 :; or result of formula

‘ y l ix ‘\\{2
" . ."{ glegraltion g, 1= i : )
Small batteries | V\ mass* 6 ms

whichever is smaller

50 g, or result of formula

, «nn;;(; \

) Aceeleration(g ) = | ‘ )
Large bateries Vimass* ) = 11 ms

whichever is smaller

Each cell or battery shall be subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of the
cell or battery for a total 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relation to
voltage is not applicable to test cell and batteries at fully discharged states.
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T.5 #MEFE RG

FaE AR IS v B BV IR, [ HANTIREIL S| 57°C+4°C, SRR B HAE
57°C+4°C F&Z B A RN 0.1Q MR F M. X — 5 E &P b st A 4h 55 iR
EREZ| 57C+4CIBIFLEED 1h.

SR B M 2 A IR AN T 170°C, I AR RIS I AR v iR EE 5 6h N TG AR,
TR, Tk,

T.5 External short circuit

The cell of battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57°C+4°C and then the cell or battery shall be subjected to a short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57°C+4C.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire during the test and within six hours after the
test.

T.6 #ELH/HIE

fih GER T EAA/NT 18mm 1 B4 #ith)

A L B G 1 FE IR RE SRR R T b, —#R 316 BYA BB IE A L,
PHEE R 15.8mm+0.1mm, KEZE/D 6em, SHMRKGIRE, NoF2KHF. KRk
9.1kg+0.1kg MUTEHEM 61cm2.5cm = AbEk A 2V AR 22 AL, A — N LFIAE
B XA E AR S EEUE S TE, BT SRS KT SR R 90 F
% T

Xt o B RE, NN S IR AT I SR GE A OO B AT 15.8em+0.1mm B
MERMPINEE. KRS — k&S,

T.6 Impact/Crush

Impact (applicable to cylindrical cells greater than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A
15.8cm+0.1mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever is
greater. Type 316 stainless steel bar is to be placed across the centre of the sample. A
9.1kg+0.1kg mss is to be dropped from a height of 61cm+2.5cm at the intersection of the bar
and sample in a controlled manner suing a near frictionless, vertical sliding or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8cm+0.1lmm diameter curved surface lying
across the centre of the test sample. Each sample is to be subjected to only a single impact.

FriE (B, %%, MEM/AMaMMER/NT 18mm K EFER HEMl)
¥ vt BT I BT A B, HFIE A BRI R, £ 58 — kA AR
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BN 1.5em/s. SRERER#IT, BEIHMBU PR —, BRI
(a) JEHNAY 7 EEIEF] 13kN£0.78kN;
(b) LA AL E TR 100mV B 2
(c) FVbARFLIA B R4 JE A9 50% L L.
s Ak Tl 2 o b o AR 55 (1) — TR MR o« £/ 0 % LV B AP AR TR - (B
78 Hi i S M55 2 B i L )7 U
AN RRE IR TC SR R R A — B RS . PRI 4R oh. BN
2 AT AR A F e iR B (Y FR M B G AR HEAT
R L T R M AR AR R AR 170°C, RBGELRE A KRB R 6h WEHRIE. K
B K o
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than
18 mm in diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
continued until the first of the three options below is reached.

(a) The applied force reaches 13kN=+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells,
the crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall
be observed for a further 6h. the test shall be conducted using test cells or component cells that
have not previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not
exceed 170°C and there is no disassembly and no fire during the test and within six hours after
the test.

T.7 TEFRH
75 L A R S TR U R KR A R A £ . IR RN R
(a) 3SR AT L FE<I8V, R A5/ PR A f K 7e L LR P A B 22V Y
@UJ\%L;
(b) HIET I TE B E > 18V, I E/N R E RN T R AR R 1.2 5.
RIS NI EHR T HET, HET IR AR [E] Y 24h.
35K 75 g FE I 2 7E R A AR TP AR JT 7 RN TEfRAE . oK.

T.7 Overcharge

The charge current shall be twice the manufacturer’s recommended maximum continuous
charge current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the
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battery or 22V.

(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 il

BA RN AMSHRE N5 12V B AR B BE AR 40 F S5 T H13E 7 45 52 R R
HH LY A 25 TR SR T AR

3E =5 R /NAIIUE R B P B 5 8 T BB IEG, THERAS 45 e IO TBCR FB UL . A
P EAT SR AR O, TR0 PRI ) 2 5 L AUE 2 B Bk AT 4R 16 FEL VAT

R IF A ith 8l 78 i RV AE IR B AR AR IR SR 7 RN R IR, TEiE K.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12 V D.C. power supply at an initial current equal to the maximum discharge current specified
by the manufacturer. The specified discharge current is to be obtained connecting a resistive
load of the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the initial test
current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire
during the test and within 7 days after the test.
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6. JiRF2EF(TEST PROCEDURE)

S Marking
v

Fi4h3E Pretreatment

v
: v .
C1-C10- . C11-C20 C21-C40

v
D)

Altitude simulation

v v

BERY. |
i IR A $2FE Crush BN
Thermal test Forced discharge

B

1RENIRE Vibration
v

HEIRYE Shock

v
SNaprEEE

External short circuit

Y v v

v
FABALIE Anaylsis
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7. MR % HE (DATA)

T.1 &EERL (Altitude simulation)

M HT Pre-test R 5 After test ALBRE, #HS,

“ o o filfh, WEATEE K

No. %ass Vo‘ltage N{ass Vo}tage (%) loss(%) - &%
(8) AV) 5i(e) V) disassembly,
rupture, fire (Y/N)

Cl 707 3.361 707 3.361 0.00 0.00 N

C2 712 3.355 712 3.355 0.00 0.00 -

C3 702 3.357 702 3357 0.00 0.00 N

C4 699 3.356 699 3.356 0.00 0.00 N

65 705 3.359 705 3.359 0.00 0.00 N

C6 710 3.358 710 3.358 0.00 0.00 N

C7 696 3.362 696 3.362 0.00 0.00 N

C8 712 3.354 o) 3.354 0.00 0.00 N

Cco 711 3.350 711 3.350 0.00 0.00 N

C10 698 3.350 698 3.350 0.00 0.00 N
T.2 #RERIE (Thermal test)

W HT Pre-test MRS After test Bk, #S,

: o | A BRATEK
?E;f i Bk & Lk ﬁiiif %Et“jg? Whefh%/l?jai(a e
i ;;Ess Vo\]tage Mass Vo\ltage (%) loss(%) venting, ge,

g) V) ﬁ(g) RV) disassembly,
rupture, fire (Y/N)

Cl 707 3.361 707 3.333 0.00 0.83 N

c2 T2 3.355 712 3.342 0.00 0.39 N

C3 702 3.357 702 3.350 0.00 021 N

C4 699 3.356 699 3.350 0.00 0.18 N

C5 705 3.359 705 3.342 0.00 051 N

C6 710 3.358 710 3.339 0.00 0.57 N

i 696 3.362 696 3.349 0.00 0.39 N

C8 71D 3.354 712 3.343 0.00 0.33 N

C9 711 3.350 711 3.335 0.00 0.45 N

C10 698 3.350 698 3.330 0.00 0.60 N
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T.3 &30 (Vibration)

I HT Pre-test

MK 5 After test

AEER, #H
ik, AN K

\‘@ ~ = Ml = — 4= H A<
%‘; R B RE R I5ik: el L E 510 (Z/F)
Hh = Mass loss Voltage Whether leakage
Mass Voltage Mass Voltage & o b ’
No. 7 (e) V) (g) v (%) loss(%) venting,
& \( & b disassembly,
rupture, fire (Y/N)
Cl 707 3.333 707 3.333 0.00 0.00 N
2 712 3342 712 3342 0.00 0.00 N
G3 702 3.350 702 3.350 0.00 0.00 N
C4 699 3.350 699 3.350 0.00 0.00 N
C5 705 3.342 705 3.342 0.00 0.00 N
C6 710 3.339 710 3.339 0.00 0.00 N
G 696 3.349 696 3.349 0.00 0.00 N
C8 712 3.343 712 3.343 0.00 0.00 N
Cc9 711 3.335 711 3.335 0.00 0.00 N
C10 698 3.330 698 3.330 0.00 0.00 N
T.4 i3 (Shock)
M T Pre-test MG After test ALk, S,
- fifeiAs, RN K
By =40 = — 0 B
ps | FE | mE | mE | mE | SEOR ) TEER ORI
Mass Voltage Mass Voltage 5 Og RALlER leaka e,
No. (@) V) W (g) V) (%) loss(%0) venting,
& & disassembly,
rupture, fire (Y/N)
Cl 707 3.333 707 3.333 0.00 0.00 N
C2 712 3.342 712 3.342 0.00 0.00 N
C3 702 3.350 702 3.350 0.00 0.00 N
Cc4 699 3.350 699 3.350 0.00 0.00 N
C5 705 3.342 705 3.342 0.00 0.00 N
Cé6 710 3.339 710 3.339 0.00 0.00 N
CT 696 3.349 696 3.349 0.00 0.00 N
C8 712 3.343 712 3.343 0.00 0.00 N
c9 711 3.335 711 3.335 0.00 0.00 N
Cl10 698 3.330 698 3.330 0.00 0.00 N
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T.5 #}ii %5 ¥ (External short circuit)

it 22 No, BEHIE ATME, WRFEX G-/
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
C1 71.4 N
C2 68.5 N
c3 69.3 N
C4 70.2 N
c% 65.0 N
C6 69.3 N
C7 64.9 N
C8 68.8 N
C9 72.5 N
C10 68.4 N
T.6 5 (crush)
A REAE HEMIE, K R/
Peak temperature ('C) Whether disassembly, fire (Y/N)
¢l 23.4 N
E 12 232 N
€13 23.2 N
Cl4 23.5 N
€15 23.3 N
C16 23.5 N
C17 23.7 N
C18 234 N
Cc19 23.6 N
C20 23.2 N
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T.7 id /¥ 78 i (Overcharge)

Hith4sS No.

AR, R G
Whether disassembly, fire (Y/N)

T.8 &)/ F(Forced discharge)

4R < No.

HEME, FX G/E)
Whether disassembly, fire (Y/N)

C21

Cc22

C23

C24

C25

C26

C27

C28

C29

C30

C31

G32

C33

C34

C35

C36

€37

C38

C39

C40

2zl 2| 2|2 | 2| 2| 2| 2|2 22 2| 2 2 g2 2 2 2=
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FEA IR A

|

BHA 1:

BAH 2.

Name: Lithium Iron Phosphate Battery

Model: GBS-LFP20Ah-A

Voltage/Capacity/Energy: 3.2V/20Ah/64Wh

PREE
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Bt APPENDIX:

1

XSG Hb A
Place of test (if not the same with the address of this
report)

ARG K A«

Testing ambient conditions

T B A AE 7V U B (Ui D

Statement of deviating standard method

(if applicable)
56 25 R 2 FE UL (niE D
Uncertainty statement of test results (if applicable)
EIE Kty gD
Subcontracted items andsubcontractors
(if applicable)

[~ M 7 5 45 X Rl A 2 K 10 5

No.10,Scieneroad,HuangpuDistrict, Guangzhou

i Temperature: (20~25) C

FHXTE E Relative humidity: (55~65) %
yi _L22™00)

|l
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FEFRREREERBTRR BRFR5SRRRE . ZXER GAl ), KT 1983 F9 A, XEH
FRABRBRIrMESZLARAM. INFEAXRIOGERRR, B &EHHEEEER( MIRFR
B ERBE T RF B,

FEBRRREFFETHEEEER (MRAFRE ) BTHEERE=FENMAESf RRERR
FERAAE. PESKEFEEERIATERS( CNAS BATTHERZEREMERIE, ERFRT
FREBTHRERTHABTERRAL( IECEE IAFMER: CB ERE. FEEZFIMEARTEE
BEERS( CNCA J#EE M EZRIEH M MIAE CCCAME M. hEREIAEDL( CAC)
ZEF IR ELNTRE . hEMASATH R NSRS, BT R . B0 . B HHE
MLUFEY( K )BEARZERIMATHAZEERBEENA. S EREEBTA RREPH
IGERRAR., IMRESEMABN IR ERAF. N'REREGRABRZFHERLARAR FERI
ARFEDARE 4 KAF,

I"ERRRIE 158, 3B, HERREZRENINFHRN 13.8 AEHK, B8
B, BEEREHEZUHRAMEREARBTE, LR MNNIFREIR 15000 & E LA
MR MBI 96 2 3260 F-m / TH , S RIFHE 11034 I; EFREIA CB HillgENA 12 2
185 Mt . IR R RERIRE N AE. £ . GEDRIEREE  RERBSITRMSAT—4&, B

AFREERREHR  ER—, ERH ST AR AN,
FERRREEHA 10 MERFREREEARPO. 16 M EFaRBEERREM 6 AT

FEIBERATRPDL, FHIZ:

O ER s zEF- B2 R EEERETL

O ExEreR MR EFRBEERREHO (I7FR)
O @ERfmREEEFRESRD (1K)

O ER A= G R R R8s (75 )

O ExRe&afrmnRBEERE L (I7FR)

W RE R R LS AR

W RE AR R A S AR AR (6 )
WrAEYERERAEERSERABENRENRRL
Ty T7R R A R

Ty IR R R i Eh B T AR

17 IR R R R G R IR

Ty IR M R A L i A AR IR A

V7 I RE R R R SRR ERRR

O I"'FEBATESIRITXRERY (/%) TREATES DL
O I 7R4 B RELED MRAAM M TR AR T R
O I"'FREAHEESFE TRERTRPL

O ERFA~mEREESE D (7FR)

O B mE R SRS (1K)

O ExNERREEREFRERO

O ERAMEXKTREREERRPL (IR)
O EXRTAeHHRARBEERESO (FFR)

W HREEREBEERT SRR (F5E)

Yo IR R T LIS AR (R )

T IR B R R AT LS AR R ER DS (M)

Yo IR R R S S SRR (W )

T7 IR B R EEIDITEN R 4k bRl nany ( IR )

V7 r AR R R R AR % e M iR A BB e R (I )
D EERREERERETRRAR (M)

Y FREERSRILERSBRNS (M)

O I FEFMREBRYAT SENTEEAR PO
O I FE@S THREHS T IERAT R
O I"'FERSUFLILFRE. FARRN TREARTRD



